Appendix A A TUVRheinland®

Prifbericht - Produkte CN24UEA4 002
Test Report - Products Page 1 of 56

Appendix A: Test Results of Bluetooth BR & EDR

APPENDIX A: TEST RESULTS OF BLUETOOTH BR & EDR .....cccetiiiiiiiiinnnneiiiniissssnseeniiissssssssessssssssssssssssssssssssssssssssssssssssnns 1
APPENDIX A.1: TEST RESULTS OF 99% BANDWIDTH. .......ccitiiiiiiiiiiteteteiaiiittteeeeeseaetteeeeeesesanbeteeeeesesaanbeateeeesesanbaneeeeeeesannssraeeeens 2
1 Lo e [ (0] ) USRS 2
10 Lo e [ (R 0 o 1) USSR 5
APPENDIX A.2: TEST RESULTS OF 20DB BANDWIDTH .....ccuvteiiiieiuienteeeieesiteeesseessteesseessaesseessseesssessnsesssessssesssseesssessssessssaesssees 8
L] L Lo T L= ] o 1 USSR 8
EDR MOGE (3-DHB) ...ttt ettt ettt ettt ettt e sttt et e et e e s ataeata e s ateesateesabeasateesataenaseesataesaseasbaesseeeas 11
APPENDIX A.3: TEST RESULTS OF CARRIER FREQUENCY SEPARATION .........0eeetieiureeeteesureesseesseeasseesssesanseessesassessssssensessnsesansesanes 14
e Lo e [ (0] ) RS 14
EDR MOGE (3-DH5) ...ttt ettt s tee e tes e s s s s s ees s s sen s s ees s essaseseesnens 15
APPENDIX A.4: TEST RESULTS OF NUMBER OF HOPPING FREQUENCY ........oceciuieieiieeiieriieeeseesteeeiseessseeaseesssesesessssssessessnsessnsesanes 17
L] i Lo T L= (] 1 1) USSR 17
EDR MOG@ (3-DHB) ...ttt ettt ettt e e et e et e et e e s st e e ate e sateesate e s abeasateesabaenateesatsesaseesbaesseeeas 18
APPENDIX A.5: TEST RESULTS OF TIME OF OCCUPANCY........eerueerureesreesireesseessseesiseessesssseesssessssessssessnsessssessssessssessnsessssessnsessne 19
e Lo e (= (0] ) RS 19
EDR MOGE (3-DH5) ...ttt ettt st e s es s ees s s ees s e ses s sses s ess s eseesnens 22
APPENDIX A.6: TEST RESULTS OF CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHZ BANDWIDTH .......cccvveeeriieeennieeeeneeen. 25
e Lo e (= (0] ) RS 25

[0 (Lo g Lo Yo (=2 = 1o T o I o [o 1= PRSP 25
Fixed mode, Conducted SPUIOUS EMISSION .........ccccuuuveeeieeeeeeeiiteiie e e eeeectet e e e e e ettt e e e e e ssststteaaeeesssssssesaaaesesssssnneaeanas 26
[aleYeYel 1 To LY LoXe (=20 > 1o Tq Lo I o [o 1= 200U UR PR 29
Hopping Mode, Conducted SPUIOUS EMISSION ...........ueeieeeeeeiiieies e eeeccteete e ee ettt e e e e e s et a e e e esssssseaaaeesssssssaeeaaaeas 30
EDR MOA@ (3-DH5) ...ttt ettt ettt ettt s e at e at et et e e st e s s et et et e e tesateenteeneense e st e te e te e e ennennnens 31

[0 (3o B e Lo Yo L= > 1o T Lo Lo o =2 SR 31
Fixed mode, Conducted SPUIIOUS EMISSION ........ccc.ueeeeeieeeessiiieeeeieeesseeeescttteeeetttaesattaessstteessasteassasseaeessaeassaseassansenes 32
[aleYoYol 1 To LY LoXe (=20 > 1o Ta Lo I o [o -2 uu PRSP 35
Hopping Mode, Conducted SPUIiOUS EMISSION ...........ueeieeeeeeiieeieeeeeecceeee e e ee ettt e e e e e ettt e e e eesssssseaaaeesssssssaeeaaaeas 36
APPENDIX A.7: TEST RESULTS OF RADIATED SPURIOUS EIMISSIONS ......cccoiiiiiiiiiiiieiiiiiitieiteeeesesitet e e e e sesnbeneeeeesessnnnneeeeeeesennnnneee 37
1)1V 1 7 L] - RSP RRRRPR 37
AGHZ - JBGHZ........c...eeeeeeeee ettt ettt ettt ettt ettt et e at e e at e e s st et e e at e at e et et e s at e e s bt e s bt e e neesteeeneeeas 39
APPENDIX A.8: TEST RESULTS OF RADIATED EMISSIONS IN RESTRICTED BANDS ........cccitiiiieiiiieiitieeesiieesesiteeesneeeeesnneeeessnseeessnnaeas 51

APPENDIX A.9: TEST RESULTS OF CONDUCTED EMISSION ON AC IVIAINS.......ccoiiiiiiiiiiiiiiieieieccceeeeeeeeeeeeeeee e eeeeee e e e e e e e e e e e e e s e e eeenenens 55




Prifbericht - Produkte

Test Report - Products

Appendix A

CN24UEA4 002
Page 2 of 56

A TUVRheinland®

Appendix A.l: Test Results of 99% Bandwidth

BR mode (DH5)

Occupied Channel Bandwidth 99% (2402 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-

2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 0.825000 2401.572500 2402.397500

DUT Frequency Result
(MHz)
2402.000000 | PASS

Levelin dBm

99 % Banchw idth

(continuation of the "99 % Bandwidth" table from column 6 ...)

24025 2403

§25.000 kH;]
2401 24015 2402
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.06 dB 0.30dB
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Occupied Channel Bandwidth 99% (2441 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2441.000000 0.805000 --- 2440.582500 2441.387500

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2441.000000 | PASS

99 % Banchw idth

805.000 kHZ %

2440 24405 24101 24415 2442
Frequency in MHz

Levelin dBm

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.44000 GHz 2.44000 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30 dB
Run 4 [ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.09dB 0.30dB
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Occupied Channel Bandwidth 99% (2480 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 0.800000 --- 2479.582500 2480.382500

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2480.000000 | PASS

99 % Banchw idth

800.000 kHi %W\m

2479 24795 2480 24805 2481
Frequency in MHz

Levelin dBm

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.08 dB 0.30dB
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EDR mode (3-DH5)

Occupied Channel Bandwidth 99% (2402 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 1.165000 2401.402500 2402.567500

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2402.000000 | PASS

99 % Banchw idth

Levelin dBm

1.165 MHj
2401 24015 2402 24025 2403
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.10dB 0.30 dB
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Occupied Channel Bandwidth 99% (2441 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2441.000000 1.165000 2440.402500 2441.567500
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2441.000000 | PASS
99 % Bandw idth
D..
_‘]U..
£
_Eg
E
2
1.165 MHﬂ
2440 24405 2441 24415 2442
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44000 GHz 2.44000 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.08 dB 0.30 dB




. - _ o
Appendix A A TUVRheinland
Prifbericht - Produkte CN24UEA4 002
Test Report - Products Page 7 of 56

Occupied Channel Bandwidth 99% (2480 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 1.165000 --- 2479.402500 2480.567500

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2480.000000 | PASS

99 % Banchw idth

104 WWM
_20 +

Levelin dBm

24805

1.165 MHi
2479 24795 2480
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.09dB 0.30dB

2481
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Appendix A.2: Test Results of 20dB Bandwidth
BR mode (DH5)

Emission Bandwidth 20 dB (2402 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-

2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 0.925000 2401.532500 2402.457500

(continuation of the "20 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 -1.2 | PASS

Levelin dBm

20 dB Banch icith

925.000 ngI
2401 24015 2402 2402 5 2403
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 /| max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.18 dB 0.50dB
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Emission Bandwidth 20 dB (2441 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-

2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2441.000000 0.930000 --- 2440.527500 2441.457500

DUT Frequency Max Level Result
(MHz) (dBm)
2441.000000 -1.7 | PASS

Levelin dBm

20 dB Banch icith

(continuation of the "20 dB Bandwidth" table from column 6 ...)

930.000 kH{ %

2440

24405

244

Frequency in MHz

24415

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.44000 GHz 2.44000 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 /| max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.09dB 0.50dB

2442
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Emission Bandwidth 20 dB (2480 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-

2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 0.925000 --- 2479.527500 2480.452500

DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 -2.7 | PASS

Levelin dBm

20 dB Banch icith

(continuation of the "20 dB Bandwidth" table from column 6 ...)

925.000 kHg %

2479

24795

2480

Frequency in MHz

24805

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 /| max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.08 dB 0.50dB

2481
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EDR mode (3-DH5)

Emission Bandwidth 20 dB (2402 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-

2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 1.280000 2401.337500 2402.617500

(continuation of the "20 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 -3.9 | PASS
20 dB Bandhwidth
U..
_‘]U..
g7
3
3
1230MH§
2401 24015 2402 24025
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.07dB 0.50 dB

2403
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Emission Bandwidth 20 dB (2441 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2441.000000 1.280000 --- 2440.337500 2441.617500

(continuation of the "20 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2441.000000 -4.4 | PASS
20 dB Bandwidth
D..
_‘]U..
g 20t
g |
@
3
1.280 MHﬂ
2440 24405 2441 24415 2442
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44000 GHz 2.44000 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 /| max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.14 dB 0.50dB
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Emission Bandwidth 20 dB (2480 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 1.280000 --- 2479.337500 2480.617500

(continuation of the "20 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 -5.5 | PASS
20 dB Bandwidth
D..
_‘]U..
g 20t
g |
3
3
1.280 MHZ
2479 24795 2480 24805 2481
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 /| max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.07 dB 0.50dB
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TUVRheinland®

Appendix A.3: Test Results of Carrier Frequency Separation

BR mode (DH5)

Spectrum :%:
Ref Level 21.00 dém @ RBW 500 kHz
Att 40dB  SWT 1ms @ YBW 500 kHz  Mode Auto Sweep
@ 1Pk Max
D2[1] 0.00 dB|
1.00360 MHz
10 dem M1[1] 3.68 dBm
M1 oo 2.40200000 GHz
0 dBm /
-10 dem ‘)/*)
-50 dBm
-60 dBm
-70 dBm
CF 2.4025 GHz 691 pts Span 4.0 MHz
H J Measuring... QRANNAELD G .:‘5:329?“?“
Date: 20.MAR.2024 05:39:01
Spectrum n%:
Ref Level 21.00 dBm @ RBW 500 kHz
Att 40dB  SWT 1ms @ VBW 500 kHz Mode Auto Sweep
® 1Pk Max
D2[1] -0.01 dB
1.00360 MHz
10 dem M1[1] 2.76 dBm
M1 2.44100000 GHz
D2
J}ﬁﬁ,.——»——————*—‘\ o Y S e
m
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 2.4415 GHz 691 pts Span 4.0 MHz
H J Measuring... 'IIIIIII. W &i;‘:ﬁ'ﬁ'

Date: 20.MAR.2024 05:37:49
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Date: 20.MAR.2

EDR mode (3-DH5)

Spectrum

Spectrum :%:
Ref Level 21.00 dém @ RBW 500 kHz
Att 40 dB SWT 1ms @ YBW 500 kHz Mode Auto Sweep
@® 1Pk Max
D2[1] -0.06 dB
1.00360 MHz
10 dBm M1[1] 1.74 dBm
2.47900000 GHz
M1 D2
Egsﬁ‘./___ = X ~
-10 dBm
-20 dBm \\\\
-30 dBm
-40 dBm ar
-50 dBm
-60 dBm
-70 dBm
CF 2.4795 GHz 691 pts Span 4.0 MHz
—
H J Measuring... llll.lll. w ‘:‘53:327?‘7sz

(=)

Ref Level 21.00 dém
Att 40 dB

@ RBW 500 kHz
SWT 1ms @ VBW 500 kHz

Mode Auto Sweep

® 1Pk Max

10 dem

M1

D2[1]

M1[1]
D2

D o P ¢ & [ e

0.04 dB
1.00360 MHz
3.70 dBm)|
2.40200000 GHz

0 dBm

d

-10 dBm /

-20 dBm
Mcﬁn{

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.4025 GHz

691 pts

Span 4.0 MHz

)

J

Date: 20.MAR.2

Measuring...

03/20,202:
| CERERRE > 05:33:36 AM
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Spectrum :%:
Ref Level 21.00 dBm @ RBW 500 kHz
Att 40 dB SWT 1ms @ YBW 500 kHz Mode Auto Sweep
@® 1Pk Max
D2[1] -0.15 dB
1.00360 MHz
10 dBm M1[1] 2.58 dBm)
i 2.44100000 GHz
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Appendix A.4: Test Results of Number of Hopping Frequency

BR mode (DH5)

Hopping Frequencies (frequency independent; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §815.247(a),(g), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

Channels
Channels Limit Min Limit Max Result
79 --- | PASS
Seguence

Level in dBm

2400

2420

2460

Freaquency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 200.000 kHz <=299.000 kHz
VBW 200.000 kHz >= 200.000 kHz
SweepPoints 418 ~ 418
Sweeptime 1.060 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 38/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.21dB 0.50 dB

24835
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A TUVRheinland®

EDR mode (3-DH5)

Hopping Frequencies (frequency independent; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §815.247(a),(g), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013
Channels
Channels Limit Min Limit Max Result
79 15 --- | PASS

Sequence

Levelin dBm

2400 2420 2440 2460
Freaquency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 200.000 kHz <= 299.000 kHz
VBW 200.000 kHz >= 200.000 kHz
SweepPoints 418 ~ 418
Sweeptime 1.060 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 127 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00dB 0.50dB

24835
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A TUVRheinland®

Appendix A.5: Test Results of Time of Occupancy
BR mode (DH5)

Time of Channel Occupancy (2441 MHz; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-

2013
Result
DUT Frequency Result Number | Averagetime | Threshold
(MHz) of Hops | of occupancy (dBm)
(ms)
2441.000000 | PASS 319 128.520 -10.0
Periode
Min Max Mean
(ms) (ms) (ms)
23.750 | 186.250 | 98.799

Transmit Time per Hop

Min Max Limit Max Limit Min Mean
(ms) | (ms) for Max for Max (ms)
(ms) (ms)
0.40 | 0.41 400.000 0.000 | 0.402
DwellTime

Min Max | Mean
(ms) | (ms) (ms)
0.40 0.41 | 0.402

Time of Channel Occupancy
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A TUVRheinland®

Time of Channel Occupancy(2) (2441 MHz; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-

2013
Result
DUT Frequency Result Number | Averagetime | Threshold
(MHz) of Hops | of occupancy (dBm)
(ms)
2441.000000 | PASS 157 261.830 -10.0
Periode
Min Max Mean
(ms) (ms) (ms)
27.500 | 864.980 | 201.182
Transmit Time per Hop
Min Max Limit Max Limit Min Mean
(ms) | (ms) for Max for Max (ms)
(ms) (ms)
1.650 | 1.660 400.000 0.000 | 1.657
DwellTime
Min Max | Mean
(ms) | (ms) (ms)
1.650 | 1.660 | 1.657
Time of Channel Occupancy(2)
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|
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A TUVRheinland®

Time of Channel Occupancy(3) (2441 MHz; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-

2013
Result
DUT Frequency Result Number | Averagetime | Threshold
(MHz) of Hops | of occupancy (dBm)
(ms)
2441.000000 | PASS 92 270.190 -10.0
Periode
Min Max Mean
(ms) (ms) (ms)
26.250 | 1357.470 | 332.054
Transmit Time per Hop
Min Max Limit Max Limit Min Mean
(ms) | (ms) for Max for Max (ms)
(ms) (ms)
2.900 | 2.910 400.000 0.000 | 2.905
DwellTime
Min Max | Mean
(ms) | (ms) (ms)
2.900 | 2.910 | 2.905
Time of Channel Occupancy(3)
10
£
3
;
3

Trace

Threshold
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20
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25
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A TUVRheinland®

EDR mode (3-DH5)

Time of Channel Occupancy (2441 MHz; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-

2013
Result
DUT Frequency Result | Number | Averagetime | Threshold
(MHz) of Hops | of occupancy (dBm)
(ms)
2441.000000 | PASS 319 132.010 -10.0
Periode
Min Max Mean
(ms) (ms) (ms)
23.750 | 186.250 | 98.776
Transmit Time per Hop
Min Max Limit Max Limit Min | Mean
(ms) | (ms) for Max for Max (ms)
(ms) (ms)
0.40 | 042 400.000 0.000 | 0.413

DwellTime
Min Max | Mean
(ms) | (ms) (ms)

0.41 0.42 | 0.413

Time of Channel Occupancy
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A TUVRheinland®

Time of Channel Occupancy(2) (2441 MHz; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-

2013
Result
DUT Frequency Result Number | Averagetime | Threshold
(MHz) of Hops | of occupancy (dBm)
(ms)
2441.000000 | PASS 157 261.840 -10.0
Periode
Min Max Mean
(ms) (ms) (ms)
27.500 | 864.990 | 201.182
Transmit Time per Hop
Min Max Limit Max Limit Min Mean
(ms) | (ms) for Max for Max (ms)
(ms) (ms)
1.640 | 1.670 400.000 0.000 | 1.657
DwellTime
Min Max | Mean
(ms) | (ms) (ms)
1.660 | 1.670 | 1.664
Time of Channel Occupancy(2)
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A TUVRheinland®

Time of Channel Occupancy(3) (2441 MHz; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-

2013
Result
DUT Frequency Result Number | Averagetime | Threshold
(MHz) of Hops | of occupancy (dBm)
(ms)
2441.000000 | PASS 118 345.540 -10.0
Periode
Min Max Mean
(ms) (ms) (ms)
26.250 | 1398.720 | 267.943

Transmit Time per Hop

Min Max Limit Max Limit Min Mean
(ms) | (ms) for Max for Max (ms)
(ms) (ms)
2.880 | 2.920 400.000 0.000 | 2.904
DwellTime

Min Max | Mean
(ms) | (ms) (ms)
2.910 | 2.920 | 2.915

Time of Channel Occupancy(3)
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Levelin dBm
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Appendix A.6: Test Results of Conducted Spurious Emissions Measured in 100 kHz
Bandwidth

BR mode (DH5)
Fixed mode, Band Edge

Low Channel

Specrums o | &

Ref Level 21.50 dem Offset 1.50 dB @ RBW 100 kHz

Att 40 dB SWT 19 ps @ VBW 300 kHz Mode Auto FFT
® 1Pk Max

M1[1] -46.94 dBm
2.40000000 GHz
10 dém

0 dem f‘_’_ ﬂ/\

RN

D1 -14.850 dBm

-20 dBm /

-30 dBm //

-40 dBm

-50 dém

-60 dBm

-70 dBm

CF 2.4 GHz 1001 pts

H J Measuring... @RRRRLLLD 6

Date: 20.MAR.2024 07:42:49

Span 5.0 MHz

3,
07:42:48 AM

High Channel

Specms© SRR =

Ref Level 21.50 dem Offset 1.50 dB @ RBW 100 kHz

Att 40 dB SWT 19 ps @ YBW 300 kHz Mode auto FFT
® 1Pk Max
M1[1] -46.26 dBm
2.48350000 GHz
10 dBm

0 dem— T

PN

D1 -16.850 dBm
-20 dBm

»

-40 dBm SN

-50 dBm

-60 dBm

-70 dBm

CF 2.482 GHz 1001 pts Span 5.0 MHz
1 ] Measuring... WRNNNNNAN W R0z

Date: 20.MAR.2024 07:3B8:30
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Fixed mode, Conducted Spurious Emission

Low Channel

p
Spectrum
Ref Level 12.00 dem Offset 1.50 d& @ RBW 100 kHz
Att 30de SWT 37.9pys @ VBW 300 kHz Mode Auto FFT

@ 1Pk View

(=)

T M1[1] 5.15 dBm

2.40182000 GHz
0 dem
-10 dBm / \
-20 dBm / \\
-30 dBm / \

-40 dBm / \
-50 dBm A A

-60 dBm
-70 dBm
-80 dBm
CF 2.402 GHz 1001 pts Span 10.0 MHz
H J Measuring... 'IIIII.I' “ :73:4;:“12“
Date: 20.MAR.2024 0Q7:42:18
Spectrum 4 @] =
Ref Level 21.50 dBm  Offset 1.50 dB @ RBW 100 kHz
jo Att 30de SWT 250 ms @ VBW 300 kHz Mode Auto Sweep
® 1Pk Max
M1[1] -43.83 dBm
4.804190 GHz
M2[1] -41.23 dBm
10:dBay 7.206700 GHz
0 dBm
-10 dBm
D1 -14.850 dBrm
-20 dBm
-30 dBm
M2
-40 dBm foHy]
-50 dBm T
-70 dBm
Start 30.0 MHz 32001 pts Stop 25.0 GHz

H J Measuring... EUANENALD B0 a7 45138 M

Date: 20.MAR.2024 07:43:36
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A TUVRheinland®

Middle Channel

-
Spectrum

Ref Level 12.00 dBém
Att 30 de

Offset 1.50 dB @ RBW 100 kHz

SWT 37.9ps @ VBW 300 kHz Mode sAuto FFT

(=)

® 1Pk View

M1[1]

4.25 dBm)|
2.44082000 GHz

0 dem

-10 dBm

-20 dBm

-30 dBm

-50 dBm
'\-—’v"’\\\/ oV '\,.f \/\/ )
-60 dBm
-70 dBm
-80 dBm
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Spectrum 4 @] =
Ref Level 21.50 dem  Offset 1.50 d& @ RBW 100 kHz
| Att 30de SWT 250ms @ VBW 300 kHz Mode Auto Sweep
® 1Pk Max
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0 dBm
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High Channel

,
specrum | Spectum2 _ O] Spectrm3 G| Spectnms @) ]

Ref Level 12.00 dém Offset 1.50 dB @ RBW 100 kHz

Att 30de SWT 37.9pys @ VBW 300 kHz Mode auto FFT
® 1Pk View
M1[1] 3.15 dBm
M1 2.47982000 GHz
0 dem F»»\q‘

-10 dBm } \
-20 dBm

-30 dBm / \
-40 dBm

-50 dBm '\(\ / \

-60 dBm

-70 dém

-80 dBm

CF 2.48 GHz 1001 pts Span 10.0 MHz
H | Measuring...  GUERRNRED WG 07:37552 M

Date: 20.MAR.2

Spectrum 4 @] =
Ref Level 21.50 dBm  Offset 1.50 dB @ RBW 100 kHz
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0 dBm
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-30 dBm
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-50 dem }
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Hopping Mode, Band Edge

Low Channel

Spectrum 3

Ref Level 21.50 dem Offset 1.50 dB @ RBW 100 kHz

 [:Seeanm b

(=)

Att 40 de SWT 227.5 ps @ VBW 300 kHz Mode Auto FFT
® 1Pk Max
M1[1] -47.71 dBm
2.4000000 GHz
10 dBm
i DAL IR LA LR LARR AR RO R 00

-10 dBm

EmR—
p———
P —

D1 -14.850 dBm

-20 dBm

|
f
|

-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 2.4 GHz 1001 pts Span 100.0 MHz
H J Measuring... 'IIIIIII. “ :53:43?3, AZM
Date: 20.MAR.2024 05:43:37
High Channel
e ) &
Ref Level 21.50 dem Offset 1.50 dB @ RBW 100 kHz
Att 40 de  SWT 227.5ps @ VBW 300 kHz Mode 4uto FFT
® 1Pk Max
M1[1] -46.23 dBm
2.4835000 GHz
10 dem
I D’U' AL} W WIEEERING I“w U]IIIU
D1 -14.850 dBm
-20 dBm
-30 dBm
-40 dBm
M1
-50 dBm
-60 dBm
-70 dBm
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i | Measuring... WHNNNNNAN WG P20
Date: 20.MAR.2024 05:42:33
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Hopping Mode, Conducted Spurious Emission

( spectrum W [@]
Ref Level 12.00 dBm Offset 1.50 dB @ RBW 100 kHz
Att 30de  SWT 227.5ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk View
o M1l 5.15 dBm
o L ]
OO 110 A O A A
‘II LRI U||T H'”ll
-20 dBm
-30 dBm
-40 dBm
:60 dBIT:
-70 dBm
-80 dBm
CF 2.441 GHz 1001 pts Span 100.0 MHz

Date: 20.MAR.2024 05:40:58

Spectrum 4 @] =

Ref Level 21.50 dem  Offset 1.50 d& @ RBW 100 kHz

| Att 30de SWT 250ms @ VBW 300 kHz Mode Auto Sweep
® 1Pk Max
mM2[1] -43.40 dBm
9.876070 GHz|
M1[1] -39.64 dBm
10,d8m 7.352610 GHz
0 dBm
-10 dBm
D1 -14.850 dBm
-20 dBm
-30 dBm
]
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-50 dBm
ﬂ! S!m
-70 dBm
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Date: 20.MAR.2024 05:47:35
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TUVRheinland®

EDR mode (3-DH5)

Fixed mode, Band Edge

Low Channel
Sreran s o [SESRE) &
Ref Level 21.50 dem Offset 1.50 dB @ RBW 100 kHz
Att 40 dB SWT 19 ps @ YBW 300 kHz Mode auto FFT
® 1Pk Max
M1[1] -45.19 dBm
2.40000000 GHz
10 dBm
0 dBm /,I“JVN \
-10 dBm \
D1 -15.580 dBm f \
-20 dBm / \
-30 dBm /\v/\/ \W
-40 dBm = u
-50 dBm
-60 dBm
-70 dBm
CF 2.4 GHz 1001 pts Span 7.0 MHz
H J Measuring... .IIIIIII. w ‘?73:45?34%4
Date: 20.MAR.2024 07:44:34
High Channel

Ref Level 21.50 dBm
Att 40 de

Spectrum 3
Offset 1.50 d& @ RBW 100 kHz

SWT 19 ps @ VBW 300 kHz Mode Auto FFT

® [iSecomm dan()

(=)

® 1Pk Max

M1i[1]

2.48350000 GHz

-45.72 dBm

10 dBm

fieny

0 dem

/“‘

-10 dBm

D1 -17.640

dBrm T

-20 dBm

-30 dBm

Ll

M1

-50 dém

-60 dBm

-70 dBm

CF 2.482 GHz

1001 pts

1

I Measuring...

Date: 20.MAR.2024

7:47:52

[ | CECEEEN™ )
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07:47:52 AM
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Fixed mode, Conducted Spurious Emission

Low Channel

p
Spectrum
Ref Level 12.00 dem Offset 1.50 d& @ RBW 100 kHz

(=)

Att 30de SWT 37.9 ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk View
o M1[1] 4.42 dBm
v‘y\ 2.40214000 GHz
0dem ks

-10 dBm / ‘\

-20 dBm X \
-30 dBm / \
o J N |

-60 dBm
-70 dBm
-80 dBm
CF 2.402 GHz 1001 pts Span 10.0 MHz
H J Measuring... JRERRLLLD 6 ':'73:«':“12“
Date: 20.MAR.2024 Q7:44:08
Spectrum 4 @] =
Ref Level 21.50 dBm  Offset 1.50 dB @ RBW 100 kHz
jo Att 30de SWT 250 ms @ VBW 300 kHz Mode Auto Sweep
® 1Pk Max
mM2[1] -45.37 dBm
4.804190 GHz
M1[1] -40.06 dBm
10:dBay 7.206700 GHz
0 dBm
-10 dBm
D1 -15.580 dBm
-20 dem
-30 dBm
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-40 dBm -
-50 dBm T
-70 dBm
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v ] Measuring...  WRRRRALED W0 0745104 AM
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Middle Channel

-
Spectrum u%:
Ref Level 12.00 dém Offset 1.50 dB @ RBW 100 kHz
Att 30de SWT 37.9 ps @ VYBW 300 kHz Mode Auto FFT
® 1Pk View

M1[1] 3.54 dBm
M1 2.44115000 GHz
0 d8m /"-(\“’ A
-10 dBm / \
-20 dBm / \
-30 dBm \/\
-40 dBm oy -
sgder Pt / Vv\ s TASYAL)
VI [ VW AR L
-60 dBm
-70 dBm
-80 dBm
CF 2.441 GHz 1001 pts Span 10.0 MHz
H J Measuring... JRRRRLCLD 6 n7:45':l4l AM
Date: 20.MAR.2 07:45:41
Spectrum 4 @] =
Ref Level 21.50 dBm  Offset 1.50 dB @ RBW 100 kHz
| Att 30de SWT 250ms @ VBW 300 kHz Mode Auto Sweep
® 1Pk Max
mM2[1] -43.70 dBm
7.322180 GHz
M1[1] -44.61 dBm
10,d8m 9.763700 GHz,
0 dBm
-10 dBm
D1 -16.460 dBm
-20 dBm
-30 dBm
-40 dBm i
-50 dem T 'T
-70 dBm
Start 30.0 MHz 32001 pts Stop 25.0 GHz
H J Measuring... .Illllll' “ :73:4%?463\2!4

Date: 20.MAR.2024

07:46:46
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TUVRheinland®

High Channel

-
Spectrum

Ref Level 12.00 dém Offset 1.50 dB @ RBW 100 kHz

(=)

Att 30de SWT 379 ps @ VBW 300 kHz Mode aAuto FFT
@ 1Pk View
M1[1] 2.36 dBm
M1 2.48015000 GHz
0 dBem /J\, KL,\
-10 dBm / \
-20 dBm / \
-30 dBm

-40 dBm

LA ]

-60 dBm

-70 dém

-80 dBm

CF 2.48 GHz

1001 pts

Span 10.0 MHz

)

J Measuring...

Date: 20.MAR.2

| Att 30dB  SWT

Ref Level 21.50 dem  Offset 1.50 d& @ RBW 100 kHz

250 ms @ VBW 300 kHz Mode Auto Sweep

0,/202:
QURRRREED o 07:47:19 AM

Spectrum 4 @] =

® 1Pk Max
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0 dem
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TUVRheinland®

Hopping Mode, Band Edge

Low Channel
T ) &
Ref Level 21.50 dBm Offset 1.50 dB @ RBW 100 kHz
Att 40 de SWT 227.5ps @ VBW 300 kHz Mode auto FFT
® 1Pk Max
mM1[1] -48.08 dBm
2.4000000 GHz
10 dBm |
Lgd o Wity
o dem “H#W]}‘WW"’WJWVW Wi
-10 dBm
D1 -14.900 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 2.4 GHz 1001 pts Span 100.0 MHz
H J Measuring... QRCRRENE G ':'53:4;:429_‘2“
Date: 20.MAR.2024 05:45:42
High Channel
Specrams SRR =
Ref Level 21.50 dem Offset 1.50 dB @ RBW 100 kHz
Att 40 de  SWT 227.5ps @ VBW 300 kHz Mode 4uto FFT
® 1Pk Max
M1[1] -46.71 dBm
2.4835000 GHz
10 dem
NI N T TN T T T YT YT
WU|1,/ UUW""[)W HWV WWWWUMUWV
-10 dBm
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-20 dBm
-30 dBm
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O SRRPTIP N ML T SRR LMY Ve
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-70 dBm
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)i ] Measuring...  WNARRNNND W D0
Date: 20.MAR.2024 05:50:45
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Hopping Mode, Conducted Spurious Emission
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Appendix A.7: Test Results of Radiated Spurious Emissions

Note:

1) This testing was carried out on different modulations, but only the worst case was presented in this report.

2) Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below 30MHz and 18GHz -
26.5GHz were greater than 20dB below the limit, so only the radiated spurious emissions from 30MHz to 18GHz were reported.

30MHz - 1GHz

EUT Information

EUT Name: BLUETOOTH SPEAKER
Model: EE7793
Test Mode: BR_DH5_Low channel
Order No/Sample No: 168474473/A003676268-013
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Lich Chen
Reviewed By: Terry Yin
a0
01
RO T
E ]
& 50“ . |_
m
I
2 40 *
T ] *
3307 * *
20:: %
104
0 } } —t—+ } } } } } —+— !
30M 50 60 80 100M 200 00 400 &00 ann 1G
Frequency in Hz
Critical _Freqgs
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
59.361154 17.87 40.00 22.13 100.0 | H 34.0 -19.2
239.967692 40.76 46.00 5.24 100.0 | H 356.0 -18.0
268.582692 27.17 46.00 18.83 100.0 | H 145.0 -17.3
473.588462 32.18 46.00 13.82 100.0 | H 247.0 -12.7
719.968462 28.18 46.00 17.82 100.0 | H 331.0 -8.1

Final Result

Frequency QuasiPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: BLUETOOTH SPEAKER
Model: EE7793
Test Mode: BR_DH5_Low channel
Order No/Sample No: 168474473/A003676268-013
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Lich Chen
Reviewed By: Terry Yin
80
0+
B0+
E el
' SD“ | |_
3 |
£ 0 s +
% 104 & * * ”
20+
10+
0 } } } +— } } } } } } +— |
30M B0 O 80 100mM 200 300 400 500 001G
Frequency in Hz
Critical _Freqgs
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
58.652308 28.21 40.00 11.79 1000 | V 94.0 -19.1
239.967692 31.72 46.00 14.28 1000 | V 221.0 -18.0
476.722308 31.71 46.00 14.29 1000 | V 1.0 -12.6
631.101539 28.59 46.00 17.41 100.0 | V 1.0 -9.7
892.479231 35.17 46.00 10.83 100.0 | V 11.0 -5.5
Final Result
Frequency QuasiPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) (dBpV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

1GHz - 18GHz

Note: The highest waveform in the figure is Bluetooth Fundamental.

EUT Information

EUT Name: BLUETOOTH SPEAKER
Model: EE7793
Test Mode: BR_DH5_ Low channel
Order No/Sample No: 168474473/A003676268-013
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Lich Chen
Reviewed By: Terry Yin
1301
120+
100+
e ool
i
m 1
o
£ B0+
= *
401 *
20—+
0 } } } } H
1G 2G 3G 4G 5G
Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpv/m) | (dBuv/m) | (dBuv/m) | (dB) (cm) (deg) | (dB/m)
1195.500000 49.06 74.00 24.94 150.0 | H 266.0 1.1
1203.500000 34.17 54.00 19.83 150.0 | H 255.0 1.2
3482.500000 52.79 74.00 21.21 150.0 | H 65.0 8.9
3487.500000 42.22 54.00 11.78 1500 | H 175.0 8.9
4804.000000 55.15 74.00 18.85 150.0 | H 340.0 11.8
4804.500000 47.73 54.00 6.27 150.0 | H 340.0 11.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: BLUETOOTH SPEAKER
Model: EE7793
Test Mode: BR_DH5_Low channel
Order No/Sample No: 168474473/A003676268-013
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Lich Chen
Reviewed By: Terry Yin
1307
1201
100+
c 4
& B0+
m 41
©
£ B0+ _ w
= anA ull. N - I—-j:-—-“""'“'-
_M
20
0 : | : : H
1G 2 3G 4G e 6.2G
Frequency in Hz
Critical _Freqgs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
1199.000000 48.55 74.00 25.45 150.0 | V 275.0 1.1
1202.000000 33.65 54.00 20.35 150.0 | V 131.0 1.2
3237.000000 41.98 54.00 12.02 150.0 | V 46.0 8.5
3238.500000 52.22 74.00 21.78 150.0 | V 57.0 8.5
4803.500000 46.92 54.00 7.08 150.0 | V 230.0 11.8
4804.000000 53.83 74.00 20.17 150.0 | V 242.0 11.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: BLUETOOTH SPEAKER
Model: EE7793
Test Mode: BR_DH5_Low channel
Order No/Sample No: 168474473/A003676268-013
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Lich Chen
Reviewed By: Terry Yin
1307
1201
100+
c 4
@ B0+
m 41
©
£ B0+ *
e 1 ¥
(]
= a4 * s
20
0 : | : : |
620G 8 g 100G 18G
Frequency in Hz
Critical _Freqgs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
7204.475000 42.89 54.00 11.11 150.0 | H 45.0 8.8
7205.950000 59.67 74.00 14.33 150.0 | H 323.0 8.8
9607.741667 42.81 54.00 11.19 150.0 | H 167.0 10.4
9607.741667 48.83 74.00 25.17 150.0 | H 167.0 10.4
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: BLUETOOTH SPEAKER
Model: EE7793
Test Mode: BR_DH5_Low channel
Order No/Sample No: 168474473/A003676268-013
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Lich Chen
Reviewed By: Terry Yin
1307
1201
100+
c 4
@& B0 |
m 41
©
£ B0+
s T ¥
g *,
- an+ o - ‘M
20
0 } } } } |
620G 8 g 100G
Frequency in Hz
Critical _Freqgs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
7205.458333 46.19 54.00 7.81 150.0 | V 11.0 8.8
7205.458333 50.70 74.00 23.30 150.0 | V 11.0 8.8
9513.833333 35.16 54.00 18.84 150.0 | V 2.0 10.0
9516.783333 45.37 74.00 28.63 150.0 | V 57.0 10.0
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: BLUETOOTH SPEAKER
Model: EE7793
Test Mode: BR_DH5_Mid channel
Order No/Sample No: 168474473/A003676268-013
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Lich Chen
Reviewed By: Terry Yin
1307
1201
100+
c 4
& B0+
m 41
©
£ B0+ .
40 *
| *
20
0 : | : : H
1G 2 3G 4G e
Frequency in Hz
Critical _Freqgs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
1195.000000 33.85 54.00 20.15 150.0 | H 311.0 1.1
1195.500000 47.88 74.00 26.12 150.0 | H 298.0 1.1
3190.000000 52.91 74.00 21.09 150.0 | H 199.0 8.6
3195.500000 41.19 54.00 12.81 150.0 | H 242.0 8.6
4882.000000 54.36 74.00 19.64 150.0 | H 248.0 11.8
4882.000000 49.99 54.00 4.01 150.0 | H 248.0 11.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: BLUETOOTH SPEAKER
Model: EE7793
Test Mode: BR_DH5_Mid channel
Order No/Sample No: 168474473/A003676268-013
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Lich Chen
Reviewed By: Terry Yin
1307
1201
100+
c 4
& B0+
m 41
©
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Q I * % ¢
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1G 2 3G 4G e 6.2G
Frequency in Hz
Critical _Freqgs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
1394.500000 35.97 54.00 18.03 150.0 | V 267.0 1.7
1394.500000 52.23 74.00 21.77 150.0 | V 267.0 1.7
3215.500000 41.95 54.00 12.05 150.0 | V 157.0 8.6
3253.000000 52.46 74.00 21.54 150.0 | V 187.0 8.5
4881.500000 52.93 74.00 21.07 150.0 | V 238.0 11.8
4882.000000 48.01 54.00 5.99 150.0 | V 238.0 11.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: BLUETOOTH SPEAKER
Model: EE7793
Test Mode: BR_DH5_Mid channel
Order No/Sample No: 168474473/A003676268-013
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Lich Chen
Reviewed By: Terry Yin
1301
1201
100+
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@ a0t
m 41
©
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% I
a0+ * =
20Tt
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B.20 3 9 100G 180G
Frequency in Hz
Critical _Freqgs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
7322.475000 57.77 74.00 16.23 150.0 | H 76.0 8.2
7324.441667 38.64 54.00 15.36 150.0 | H 76.0 8.2
9764.091667 46.50 74.00 27.50 150.0 | H 53.0 10.4
9764.091667 42.21 54.00 11.79 150.0 | H 53.0 10.4
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: BLUETOOTH SPEAKER
Model: EE7793
Test Mode: BR_DH5_Mid channel
Order No/Sample No: 168474473/A003676268-013
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Lich Chen
Reviewed By: Terry Yin
1307
120+
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g 801 |
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e I
Q
) 0 i % M
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B.2G ] 9 10G 180G

Frequency in Hz

Critical _Freqgs

Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
7321.983333 47.76 74.00 26.24 150.0 | V 359.0 8.2
7322.966667 44.02 54.00 9.98 150.0 | V 4.0 8.2
9764.091667 36.65 54.00 17.35 150.0 | V 359.0 10.4
9809.325000 44.04 74.00 29.96 150.0 | V 264.0 105
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information
EUT Name: BLUETOOTH SPEAKER
Model: EE7793
Test Mode: BR_DH5_High channel
Order No/Sample No: 168474473/A003676268-013
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Lich Chen
Reviewed By: Terry Yin
1301
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
1199.000000 35.42 54.00 18.58 150.0 | H 259.0 1.1
1199.000000 52.38 74.00 21.62 150.0 | H 259.0 1.1
3185.500000 53.04 74.00 20.96 150.0 | H 0.0 8.6
3212.000000 42.14 54.00 11.86 | 150.0 | H 272.0 8.6
4960.000000 52.90 74.00 21.10 150.0 | H 350.0 11.8
4960.000000 46.96 54.00 7.04 150.0 | H 350.0 11.8

Final Result

Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: BLUETOOTH SPEAKER
Model: EE7793
Test Mode: BR_DH5_High channel
Order No/Sample No: 168474473/A003676268-013
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Lich Chen
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
1197.500000 34.63 54.00 19.37 150.0 | V 132.0 1.1
1197.500000 47.40 74.00 26.60 150.0 | V 132.0 1.1
3512.000000 42.10 54.00 11.90 150.0 | V 0.0 9.0
3524.500000 53.05 74.00 20.95 150.0 | V 261.0 9.1
4959.500000 43.37 54.00 10.63 150.0 | V 237.0 11.8
4960.000000 51.14 74.00 22.86 150.0 | V 243.0 11.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: BLUETOOTH SPEAKER
Model: EE7793
Test Mode: BR_DH5_High channel
Order No/Sample No: 168474473/A003676268-013
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Lich Chen
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
7439.491667 56.49 74.00 17.51 150.0 | H 49.0 8.4
7440.966667 46.62 54.00 7.38 1500 | H 49.0 8.4
9919.950000 46.88 74.00 27.12 1500 | H 180.0 10.8
9919.950000 41.19 54.00 12.81 150.0 | H 180.0 10.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: BLUETOOTH SPEAKER
Model: EE7793
Test Mode: BR_DH5_High channel

Order No/Sample No:

168474473/A003676268-013

Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Lich Chen
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.

(MHz) (dBpVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
7439.491667 42.38 54.00 11.62 150.0 | V 4.0 8.4
7439.491667 46.32 74.00 27.68 150.0 | V 4.0 8.4
9920.441667 37.08 54.00 16.92 150.0 | V 14.0 10.8
9960.758333 45.39 74.00 28.61 150.0 | V 50.0 11.0

Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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Appendix A.8: Test Results of Radiated Emissions in Restricted Bands

EUT Information

EUT Name: BLUETOOTH SPEAKER
Model: EE7793
Test Mode: BR_DH5_Low channel
Order No/Sample No: 168474473/A003676268-013
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Lich Chen
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Freqgs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
2376.176471 51.28 54.00 2.72 1500 | H 274.0 6.9
2376.176471 54.48 74.00 19.52 150.0 | H 274.0 6.9
Final Result
Frequency Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBpV/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
2376.043089 46.39 54.00 7.61 149.0 | H 269.0 6.9
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EUT Information

EUT Name: BLUETOOTH SPEAKER
Model: EE7793
Test Mode: BR_DH5_Low channel
Order No/Sample No: 168474473/A003676268-013
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Lich Chen
Reviewed By: Terry Yin
1307
120+
1004 ;
\
e | A
£ [
HE 801 | \
o I |
c |
£ B0
o =
Q
- a4 o A "
20+
0 : : : : : : : : : |
2310 2320 2340 2360 2380 2400 2410

Frequency in MHz

Critical _Freqgs

Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
2376.029412 50.77 54.00 3.23 150.0 | V 292.0 6.9
2376.102941 54.91 74.00 19.09 150.0 | V 307.0 6.9

Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: BLUETOOTH SPEAKER
Model: EE7793
Test Mode: BR_DH5_High channel
Order No/Sample No: 168474473/A003676268-013
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Lich Chen
Reviewed By: Terry Yin
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Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
2484.475000 50.54 74.00 23.46 150.0 | H 162.0 7.4
2484.545588 39.81 54.00 14.19 150.0 | H 262.0 7.4
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: BLUETOOTH SPEAKER
Model: EE7793
Test Mode: BR_DH5_High channel
Order No/Sample No: 168474473/A003676268-013
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Lich Chen
Reviewed By: Terry Yin
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Frequency in MHz

Critical _Freqgs

Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
2484.175000 40.50 54.00 13.50 150.0 | V 265.0 7.4
2484.382353 50.13 74.00 23.87 150.0 | V 0.0 7.4

Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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Appendix A.9: Test Results of Conducted Emission on AC Mains

EUT Information
EUT Name
Order Number;
Model:
Test Mode:
Test Voltage:
Test Standard:
Test By:/Review By:
Tem./Hum./Pressure:

BLUETOOTH SPEAKER
168474473

EE7793

Charging + BT Link

AC 120V/60Hz

FCC Part 15C

Junhua Sun/ Charlie Zha
23.3°C/51.1%/101kPa
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Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin Line Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.178000 13.02 54.58 4156 | L1 9.7
0.178000 32.89 64.58 3169 | L1 9.7
0.280500 27.12 60.41 33.29 | L1 9.8
0.288500 15.82 50.64 34.82 | L1 9.8
0.560000 20.88 56.00 35.12 | L1 9.9
0.564000 11.65 46.00 3435 | L1 9.9
1.004000 10.50 46.00 3550 | L1 9.7
1.004000 20.28 56.00 3572 | L1 9.7
2.104000 20.43 56.00 35.57 | L1 9.9
2.132000 9.82 46.00 36.18 | L1 9.9
10.808000 19.33 60.00 40.67 | L1 10.0
10.848000 8.11 50.00 41.89 | L1 10.0
Final Result
Frequency QuasiPeak | Average Limit Margin Meas. Time Bandwidth Line | Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (ms) (kHz) (dB)
0.280500 23.62 60.80 37.18 1000.0 9.000 | L1 9.8
0.288500 16.03 50.57 34.53 1000.0 9.000 | L1 9.8
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EUT Information

EUT Name BLUETOOTH SPEAKER
Order Number: 168474473

Model: EE7793

Test Mode: Charging + BT Link

Test Voltage: AC 120V/60Hz

Test Standard: FCC Part 15C

Test By:/Review By: Junhua Sun/ Charlie Zha

Tem./Hum./Pressure:

23.3°C/51.1%/101kPa

Remark: SR1
80T
70+
. 501
i
£ 40“
ST x
Saol*
T * Sk
201 o " i
1* * * *
10“ *
0 } } —— —+ } } —+ ——+ |
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M 30M
Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin Line | Corr.
(MHz) (dBuv) (dBuV) | (dBuv) (dB) (dB)
0.174000 12.49 54.77 42.28 | N 9.7
0.178000 32.02 64.58 3256 | N 9.7
0.278000 19.61 50.88 31.26 | N 9.7
0.278000 28.06 60.88 3281 | N 9.7
0.470000 11.60 46.51 3491 | N 9.7
0.474000 23.11 56.44 3333 | N 9.7
1.156000 18.94 56.00 37.06 | N 9.7
1.212000 6.95 46.00 39.05 | N 9.7
2.904000 11.75 46.00 3425 | N 10.0
2.992000 22.70 56.00 33.30 | N 10.0
7.256000 12.02 50.00 3798 | N 9.9
7.316000 23.08 60.00 36.92 | N 9.9
Final_Result
Frequency QuasiPeak | Average Limit Margin Meas. Time Bandwidth Line Corr.
(MHz) (dBuv) (dBuVv) | (dBuv) (dB) (ms) (kHz) (dB)
0.278000 14.69 50.68 36.00 1000.0 9.000 | N 9.7
0.278000 19.28 60.48 41.20 1000.0 9.000 | N 9.7




